User Login    
 + Register
  • Main navigation
Login
Username:

Password:


Lost Password?

Register now!
Fast Search
Slow Search
Google Ad


[Datsun 1200 encyclopedia]

Fog Lamp Part Numbers

From Datsun 1200 Club

Datsun 1200 encyclopedia | Recent changes | Edit this page | Page history | Switch to MediaWiki mode

Printable version | Disclaimers | Privacy policy
Categories: Body Electrical System | Catalog

<-- back to Part Numbers Index

Also see: Main articles for usage, photos, cross-reference:
Fog Lamps
Lighting System

Japan

B110 Catalog

27934.pngAlbum click to view

FOG LAMP (OPTION-ALL) フォッグ ランプ (オプション-ALL)
Applied Model Codes
* 180 designed for Datsun B10 introduction (1966)
* 265 designed for 1969 510 Coupe.L16
* 267 designed for 1969 510 Coupe.L16T (KP510TK twin carb)
* 899
* H10 designed for 1200 STD
* H11 designed for 1200 sedan DX

Nissan Part Number sections
* 22-26 Electric sections 1-5
26150-H1010 (?型沃素...市光) [?-type iodine ... Ichikoh] 2
[rectangular lamp, post mount with bumper bracket]
 1 26151-26500   LENS 2
 2 26152-26500   RIM 2
 3 26153-26500   PACKING 2
 4 26719-26500   BULB (12V-55W)
 5 08911-34010   NUT M10 (fixing lamp to bracket) 2
 6 08915-14510   Washer, spring lock M10 (fixing lamp to bracket) 2
 7 08310-41620   SCREW, pan head M4x16 (fixing rim) 2
 8 08915-13620   WASHER, spring lock M6 (fixing bracket to bumper) 4
 9 08110-61020   BOLT (fixing bracket to bumper) 4
26150-H1012 (?型白熱球...市光 ?-type incandescent globe ICHIKOH) 2
[rectangular lamp, post mount with bumper bracket]
10 26151-26501   LENS 2
11 26152-26500   RIM 2
12 26718-26500   BULB (12V-30W)
13 08911-34010   NUT (fixing lamp to bracket) 2
14 08915-14010   WASHER (fixing lamp to bracket) 2
15 08310-41620   SCREW (fixing rim) 2
16 08915-13620   WASHER (fixing bracket to bumper) 4
17 08110-61020   BOLT (fixing bracket to bumper) 4
26150-H1018 ASS'Y-FOG LAMP (160⌀ ??...市光 160mm diameter ??...ICHIKOH) 2
18 26152-H1018   RIM 2
19 26151-H1018   LENS 2
20 26719-26500   BULB (12V-55W) 2
26150-25710 ASS'Y-FOG LAMP (160⌀??...小糸 160mm diameter ??...KOITO) 2
21 26152-25710   RIM 2
22 26751-25710   LENS 2
23 26750-25710   BULB (12V-55W) 2
24 08310-41820   SCREW (fixing lamp to bumper) 2
25 08915-14010   WASHER (fixing lamp to bracket) 2
26 08911-34010   NUT (fixing lamp to bumper) 2
25160-H1010 ASS'Y-SWITCH, lighting ALL (except GL)
25160-H1110 ASS'Y-SWITCH, lighting GL
24100-H1000 ASS'Y-CABLE, fog lamp
reference: 1971 B110 Parts Catalog C-173 revision 1971.4 pages 42-2 to 42-3

28396.pngAlbum click to view

BUMPER CLAMP MOUNT with smooth shaft
1972 B110 Parts Catalog C-231 revision 1971.12 page 118-3
26150-H1014 ASS'Y-FOG LAMP (126⌀ 白熱球...市光
            126mm diameter incandescent globe ICHIKOH) 2
18 26151-89901   LENS 2
19 26152-89901   RIM 2
20 26718-89906   BULB (12V-35W) 2
21 08915-14010   WASHER (fixing lamp to bracket) 2
22 08911-34010   NUT (fixing lamp to bracket) 2
23 08330-40820   SCREW (fixing rim) 2
24 08915-13620   WASHER (fixing bracket to bumper) 4
25 08110-61020   BOLT (fixing bracket to bumper) 4
26150-H1016 ASS'Y-FOG LAMP (122⌀ シールドピーム...小糸
                            122mm diameter sealed beam KOITO) 2
26 26152-18010   RIM 2
26151-89910   UNIT-sealed beam (12V-35W) 2

 

Retrieved from "http://datsun1200.com/modules/mediawiki/index.php?title=Fog_Lamp_Part_Numbers"

This page has been accessed 578 times. This page was last modified 20:37, 15 January 2022. Content is available under Datsun 1200 Club.